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12.3.2 IBG-12 Grinder — Parts List

Index No Part No Description Size Qty
i IBG8-04........cccecnee Truss Head SCreW .........ueeevveeiiiiiiiiiiiie e eeiiieeee e 3/16"-24 x 3/8" ............ 13
2 i, IBG10-03.........ceenree. BASE PIALE ..ottt e 1
3, IBG10-06.........ceevnn... Start CapacCitor........cuveeiieeeiiiciiierree e ea e 400MFD, 125VAC......... 1
4o, IBG12-04........cceenne CapACILOr BraCKeL ......cciiiiiiiiiiiiiiiie et cee e et ee e 1
5, IBG12-05.......ccceenneee (O T o= (o3 (o] g 001V -1 PSSRSO 1
[ TR TS-0060051 .............. HEX Cap SCreW.......eeiviiiiii et 3/8™-16 X 1" .o 4
T, TS-0720091 .............. LOCK WaSher........uuviiieiiiiiiiiieece e /87 e 4
8 i IBG12-08........ccuveenee. B, ..ttt e e 1
(S T IBG12-09.......cccvennnnn (O] (o I = F- (= S UU SO PSUR 1
10 i, IBG12-10.....cccevrunnnnn 1Y, To] (o] gl = [0 10 £{ T O PUUR O UPPPPPPPPIN 1
11 IBG12-11......euvvvnneeee ] €= 10 ) 1
12 i, IBG12-12B ................ Rotor (serial #15100001 and higher) ........coociiiiiiies i 1
13, IBG12-13......evvvveiene L] (o] g =Y o P PPPPPPPPPPPPPN 1
14 .. BB-6007ZZ................ Ball BEAINNG ....eeevivieiiieeiie e 6007ZZ ...covvvieeeann 4
15 IBG10-19B................. ENA BEII ... e e e e e e e e s anne 2
16, IBG8-26.....cccccceuennee Truss Head SCreW .........ueevvveeiiiiiiiiieiie e ciiiieee e 1/47-20 X 3/4" ... 8
17 e IBG12-17....ceeervene WHEEI GUAIT. ...ttt e ettt 2
18 .. TS-0680031 .............. Flat Washer ..........eveeiiiiiie e BI16” e 6
19 . TS-0051021 .............. HEX Cap SCreW.......eeiiiiiiiieiiieniiee st 5/16"-18 x 5/8" .............. 6
20 ... IBG12-20........cceeeueens Wheel Flange...........cccvviieeiiiiiie e @1-1/4" hole.........cccc..... 2
21 i, IBG12-21.......cccuvere Grinding Wheel ..o #36 Grit, 12" Dia ........... 1
22 i, IBG10-24........cccenne Wheel FIaNQE.......ccooiiiiiiiiiiee e d1"hole......ccccvvveeeeeann 2
23 i IBG8-24........cevveenne. Hex Nut (Left Hand Thread) ........ccocccevviiiiieenieennnn. 5/8"-11UNC........cccoeenee. 1
24 ... IBG12-24........cccceuee WHEEI COVET ..ttt es e e e s e e e e e e s saaaeeee s 2
25 IBG8-26........ceevennne Truss Head SCreW ........cccovvveiieeiieieiie e 1/47-20 x 3/4" .............. 10
26 .. IBG12-26........ccccunene TOOI RESE — LETt ittt e e e e e e e eee s 1
27 i TS-0680041 .............. Flat Washer ... 3/8 4
28 .. TS-0060031 .............. HEX CaP SCrEW....vvveeieeeiiiiiiieeee et 3/8"-16 X 3/4" ....ouvee. 4
29 i, IBG12-29.......ccouvene TOOI RESt — RIGNT ...ttt e 1
1CT0 TS-0060011 .............. HEX CaP SCrEW....vvvieieeiiiiiiiiiee e ectreee e 3/8"-16 X 1/2" ....oevee. 2
1 A IBG12-31...ccceevvinnnns SPArk GUAND — LEt ..vueiiiiieiiiiiii s e 1
Y IBG12-32...cccceeevinnns YIS 1 =1 o PR 1
33 e, IBG12-33....cceeeeiine Eye Shield Bracket — Left .......occuviiiiiiiiiiiiiie e 1
CY S IBG12-34....cccccevvinnnns Eye Shield PIAte .....ccceeviiieee ettt itree e 1
35 e IBG8-36....cceeevveenne. Truss Head SCreW ........ccoovvveiieeiieiiiie e 3/16"-24 x 1/2" .............. 1
36 .. IBG8-37..cvvvveeeeeeiiinnns [ 310 ] TR 1
37 i TS-0680021 .............. Flat Washer ... LA i 1
ICTS I IBG12-38....cccccevenenns Spark Guard — RIGNt.......coiiiee s e 1
39 e, IBG12-39....ccccevvniinnn Eye Shield Bracket — Right.........ccuuviiiiiiiiiiiiies v 1
40 ... IBG12-40....ccccccevvnnns Centrifugal SWItch ASSEMDIY ... e 1
41 IBG12-41.......cccveve. Grinding WhHeel .........ccccooiiiiiiiiii e #60 Grit, 12" Dia ........... 1
42 . IBG8-44........cccccuv Hex Nut (Right Hand Thread).........cccocceeeeeiiiineenn. 5/8"-11UNC........cceennn. 1
43 . IBG10-46C ................ DUSE POrt ASSEMDIY ... e 1
43-1........... IBG8-45-1..........c...... LI 111 T PR 1
43-2........... IBG8-45-2......ccueee. ST o 1T [P PO PPV PR UPRUPPUPPPN 2
43-3........... IBG10-46-3................ CONNECTON SIBRVE ...ttt e 2
44 .............. IBG12-44................... Truss Head SCreW .........eeevvveeiiiiiiiiieiie s ceiiieeee e MA X L/2" e 2
45 .. IBG12-45........cccvvnne MAGNELIC SWILCH....ciiiiiiiiiiee e e 1
46 .............. IBG12-46................... Truss Head SCreW ..........eevvveeiiiiiiiiieiie s 1/47-20 X 1/2" ..o 2
A7 e IBG12-47....cccvveeene. SWILCH BraCKet........vvviiiiii i e 1
48 .............. IBG12-48.........c......... 011 S @o T o SRR PPSRRN 1
49 ... IBG12-49........cccenne. Srain RENET ..o e 1
50 .. IBG12-50........ccccuueene (O ToT= (o3 (o] gl = = T (= SO PRUR 1
51 .. IBG12-51....cccccevnnnnn RunNing Capacitor..........cccuvvveeeeiiiiiiiiieee e 20UF/350V ....ooeiiiiiaennes 1
52 i, IBG12-52.......cccuueeee Electrical TermiNal.........cccuuiiiiiii i es cvviie e e e e e e s e e e e e e e s sannes 1
53 i TS-0680041 .............. Flat Washer ... 3/8 2
54 oo, IBG8-54.....cccccceennne Dresser ASSembIY..........occcvvveiiiiiice e Dia. 1-1/4 ....ovveeeeeenns 1
54-1........... IBG8-54-1.................. BOAY ..ttt eee bbb 1
54-2........... IBG8-54-2.........cuuueee. [ [0 To o PSPPI 1
54-3........... IBG8-54-3......cccueenne. (G101 (=] S O PPV PP UPPUPRURPPN 4



Index No Part No Description Size Qty

54-4........... IBG8-54-4.................. CULEI WaASKET ...t eres ceaeesas e e e e e s aaatraaeaaaeaae
54-5........... IBG8-54-5.......cueeee. PN BMM i
54-6........... TS-1503051 .............. Socket Head Cap SCrew .......cccceeevvvcviveeieeeeeeeiinnnn MB X 20 ....cuvvireeciirreenn.
54-T oo IBG8-54-7......cccuveenne. SQUAE NUL ..o MB ..o
55 i, TS-0680041 .............. Flat Washer ... 38" e
56 i TS-0060011 .............. HEX Cap SCreW.......eeiuviiiiii ettt 3/8™-16 X 1/2" ...
Y IBG12-32...cccceeevinnns YIS 1= o PR
58 . IBG12-34.......ccovee EYE Shield PIAtE ....cuveiiiiieieie e et
59 i, IBG8-36....ccccceevnnnnn Truss Head SCreW .........ueeevieeiiiiiiiiieiie e cciiieeee e 3/16"-24 x 1/2" ..............
60 ..o IBG8-37...ceviveeireennn KINOD e te e
61l ..o, TS-0680021 .............. Flat Washer ... LA e
100............ IBG12-100................. Eye Shield Assembly — Left (includes 30-37,53) ..... ccccveeeeeiiiiiiiiiiieeeeeeie
101............ IBG12-101................. Eye Shield Assembly — Right (includes 38,39,55-61) .........cccoeecvvvvveeieeesiinnnnn,
102............ IBG10-102................. Pan Head SCrew.........cccooveeviiiiieiisiecc e 1/47-20 X /4" ...
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12.4.1 IBG-Stand Assembly (OPTIONAL) — Exploded View

i 10
{/

12.4.2 IBG-Stand Assembly (OPTIONAL) — Parts List

Index No. Part No. Description Size Qty
.................. 578172...................... IBG-Stand for Bench Grinders (#1 thru 13) .......cccccs vevvvviiiiieeeeeeeiiiiiieee e 1
1o IBGS-01 .....coveevvennne B, .t et 1
2 e, IBGS-02 ....cceeeeevs POSt (iNCIUAES #3 @N0 H4) ..ovviee et ees crirrre e e e e e e s e e e e e e e e nannes 1
3 IBGS-03 ....coevveeviinn INSEIT RING .ttt reree e e e s s e e e e e e s nabbaeeeeas 2
4o, IBGS-04 .......ovvvnnnnnnen PN ———— DBAX1A e 2
5 IBGS-05...ccovveeennen. Water POt HOIAET .......cooiiiiiieeiee et e 1
6. IBGS-06 .....cccceevnnnne WALET POt e e e e e s e e e e e 1
T o IBGS-07 ..coevvveeeen. PIAIFOIM e e e e 1
S T TS-1540071 .............. HEX NUL. ... MLO ..o 6
(S TR TS-1505041 .............. Socket Head Cap SCrew ..........eeevveeiiiiiviieeneeennininns M10 X 30 ..vvvveeeeeeiiiinnee 6
10.............. TS-1490071 .............. HEX Cap SCrEW......uvvveveieieeeeieeeeeaeneneneeeeeneeeneneennnnnenes M8 X 40 ... 4
11 s TS-1550061 .............. Flat Washer ... MB .o 8
12 e TS-2361081 .............. LOCK WaSKer ...t M8 4
13 s TS-1540061 .............. HEX NUL. .. MB . 4



12.5.1 DBG-Stand Assembly (OPTIONAL) — Exploded View

12.5.2 DBG-Stand Assembly (OPTIONAL) — Parts List

Index No. Part No. Description Size

.................. 578173...................... DBG-Stand for Bench Grinders (#1 thru 14)......c..cc. coovvviiiveeeeennnn.
i DBGS-01.....cccceeeneeee. g PV 1 0] 1 0 0 [P
2 e, DBGS-02......ccccevvunne Stamped Stand Front ... e
K I, DBGS-03.......cccvvnveeeee ST 1T =TT
4o, DBGS-04......c.cccovnueee Stamped Stand COVET ......ccvvviiiiiee s ceee e e
B DBGS-05......ccceeeeeeee. Water POt HOIAEN .......uveiiiiiiiieee e e
6., IBGS-06 ........ceeevvnnnens A4 1 =T g = o | PR
A TS-0070011 .............. HEX Cap SCrEW.......evvvivieiiiieiiieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 1/2"-13x 1" ..
< T TS-0720111 .............. LOCK WASKNET.......cuviiieiieieieieiiieeeeeeeeeeeeeeeeeessssesssssnnnnes 12"
(< I TS-081F032............... Pan Head Maching SCrew ........cccoooeevvvvvviienieeeeeeennnn, 1/4”-20 x 3/8”
10 TS-0051051 .............. HEX Cap SCIeW.....cceeiiiieeeiiieeeeiiie e etree e siee e enaeee s 5/16"-18 x 1"
11, TS-0720081 .............. LOCK WaASKhET........covviiiiiiiiiiieee e 5/16".............
12 TS-1490071 .............. HEX Cap SCIeW.....cceiiiivieiciiiieeeeiiiieesseeeeesiaeee e M8 x 40 ........
13 s TS-2361081 .............. LOCK WaASKhET........cceviieiiiiiiieeee e V< —
14 ... TS-2311081 .............. HEX NUL....cooiiiiiiiieeeeeeaean M8...ccoovrrnnnen
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